@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M18RRMR20100B Rev C

INSTALLATION OF R-230 REAR MOUNTING KIT
2017-PRESENT FORD RANGER (MEXICO SPEC)

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties, Inc. for

technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the Rafna railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Beware of all pinch points on the railgear and keep all parts of the body clear.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Railway Company rules governing rail travel must always be observed.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating (GAWR), or the wheel or tire load ratings are exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M18RRMR20100B Rev C

[|NSTALLATION OF REAR MOUNTING KIT ]

The following procedure details the installation of the rear mounting kit. The hardware
required for this installation is listed in Table 1.

Table 1: Rear Mounting Kit Installation Parts

Part Number Description QTy
R-31301D Rear Mounting Bracket, Drivers Side 1
R-31301P Rear Mounting Bracket, Passengers Side 1
R-31323 Washer, Square 2
R-20042 Railgear Mounting Shim - 1/2” Thick 4
R-20041 Railgear Mounting Shim - 1/4” Thick 2
R-20043 Railgear Mounting Shim - 1" Thick 4
R-20040 Railgear Mounting Shim - 3/4” Thick 4

5/8" UNC Gr.8 Bolt X 2.50" 4
5/8" UNC Gr.8 Bolt X 3.50" 4

R-990KIT-285 | 5/8" UNC Gr.8 Bolt X 4.50" 4
(Railgear 5/8" UNC Gr.8 Bolt X 5.50" 4
Mounting) 5/8" UNC Gr.8 Bolt X 6.50" 4

5/8" Type- A Flat Washer Gr.8 8

5/8" UNC GR.8 Nylock Nut 4

5/8" UNC Gr.8 Bolt X 4.50" 4

R'(glv?glfr';i‘:;g 5/8" UNC Gr.8 Bolt X 6.00" 2
Bracket Install) 5/8" Type- A Flat Washer Gr.8 12
5/8" UNC GR.8 Nylock Nut 6

1. Remove the original spare tire and spare tire heat shield from under the bed if so
equipped. This will not be re-installed.

2. Remove the rear bumper.
3. Removal of bed should allow for an easier installation but is not required.
4. Remove the tow hitch from the rear of the frame if necessary.

5. Place mounting bracket against the inside of the frame rails as shown. Bracket should
line up with existing holes in the frame.

6. Install 5/8” x 4 1/2" bolts in bracket to hold in place. Ensure bracket is parallel with
the ground and mark hole to be drilled towards the front of the vehicle. NOTE: When
done properly, bolt will pass under the bed mount and come out through the large
hole on the outside of the frame. See install photo below.

7. Remove bracket and drill marked hole. At this time, it can be determined if a frame
spacer would need to be fabricated to ensure the rear frame does not crush when
torqueing mounting hardware.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US
Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-2-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M18RRMR20100B Rev C
8. Re-install mounting bracket along with frame spacers if fabricated using the supplied
5/8” hardware. NOTE: If shorter/longer bolts are desired, the left-over hardware from
the front and rear mounting kit can be substituted and used.

9. Repeat process for remaining mounting bracket.

10. The exhaust will need to be modified to allow the railgear to function properly. Any
modifications must comply with the Ford Motor Vehicle Regulations.

11. Re-install the tow hitch if applicable.

12. Ensure the mounting brackets are tight to the inside of the frame and are aligned with
each other.

13. Remount the bumper, if additional spacers/brackets are needed to allow the gear to
function properly, fabricate such that the bumper mounts in the original location.

14. The supplied railgear mounting shims are to be used as required when mounting the
railgear to the rear mounting brackets.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US
Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M18RRMR20100B Rev C

NOISIATH EECI

Y | 5001 0cumayeL L2/ L/0L| gootozundsTh-y| |,

L'l smy Ol

WHOINOD OL SA1IM TV

IMHE9 OLNIN
YT 43ONVY
03dS OJIXAN

03708y

S

ONIINLOVINNYIN - ONIMTINIONT - NOIS3d

JeERE)

26€9-762 (029) X4 '1066-262 (026) VINVATASNNId HOImy3g

S $10NA0Yd AVOUTVY ALITYND 4O ¥IYNLOVANNYI
a ‘ONI S3ILTVIO3dS 88 O

NS | dINF dIAr

N

dAr

WIS

LcigLolL

d3sY3138 V NOISIATY| ¥

N

#NO3 AAdddY

Ag

3lva

S3ONVHO 40 NOILdI¥OS3a ATy

INNOW Q39 3HL ¥3ANN
JWVA4 NI F10H 39UV
YIA0D OL @3SN YIHSYM

J3d1S30 41 G31NILILSENS 38 AVIN LD OSNLLNNOW
VI ANV INOYUH WOU FHVMAUVH d3SNNN 310N

TIVMQIVH U0 6¢b-11DI066-d FIONFIFHTY

9 AZ YDO0TAN X3aH 8 ¥9 ,8/S ‘1INN| ¢Z-790-9T£066 | £
4 AMZ LY MOYIWN ,8/G "dIFHSYM | 200-290-009066 | 9

9 |AMZdVOX3H8 YD .Z/T ¥ X .8/ ‘MIUDS| ZT-05b-622066 | S

4 IVNOS “YAHSYM|  £zeTE-y v

1 Y ¥IONVY SA ‘ASSY Di¥d|  AT0gT1E-d 3

1 VT YIONVY Sd ‘ASSY Di¥d|  dT0STE-Y 4

B WV W30 - 1
ALD NOLLdIDS3a UIGWNN Lvd | WILT

1517 S1uvd

(3A1S YIONASSVd ANV YIARIA)
13HOVYE ANV WV NI
Q3ITIRIA ANV IV 39 OL IT0H

Figure 1: Bracket Installation

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M18RRMR20100B Rev C

Photo 2: Squae Washer Installed

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US
Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-5-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M18RRMR20100B Rev C

OPERATION AND SERVICE OF R-230 REAR MOUNTING KIT

2017-PRESENT FORD RANGER (MEXICO SPEC)

OPERATION AND SERVICE SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call G&B

Specialties, Inc. for technical assistance.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the Rafha Industries
railgear equipment. Applicable railway company procedures and policies must
be adhered to.

Railway company rules governing rail travel must always be observed.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-6-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M18RRMR20100B Rev C

[OPERATION AND SERVICE OF REAR MOUNTING KIT ]

With the rear mounting kit installed on this vehicle, it may be operated as normal.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The rear mounting kit must be serviced regularly to avoid damage to the equipment. Table 2

below provides the Recommended Service Schedule and Table 3 provides Standard Fastener
Torque Values.

Table 2: Recommended Service Schedule

E S
. . = fo\g <) > |
Service Required 8¢S s |> | |E
=g = < v |E
s=vw |0 |€ |o
So g = = |2
c = —
Inspect front/rear mounting kit fasteners (re-torque if required) ViV |V
Table 3: Standard Fastener Torgque Values
Fastener Size Torgue Value (ft-Ibs) Dry
1” UNC Gr. 8 Fasteners 250
3/4” UNC Gr. 8 Fasteners 175
5/8” UNC Gr. 8 Fasteners 150
1/2” UNC Gr. 8 Fasteners 100
7/16” UNC Gr. 8 Fasteners 70
3/8” UNC Gr. 8 Fasteners 40
1/4" UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US
Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-7-




